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Antiviral Underwear
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Certifications JH|3ts=

WEIPU Shanghai Antiviral activity [HCoV-229E] Test Method ISO18184 : 2019 Test Report
- [ 229E] 1SO18184:2019

ZKGC Inspection and Certification Antiviral activity [HPV-16] Test Method 1SO18184 :
2019 Test Report
- [ 16 ] 1SO18184:2019

GTTC -Antimicrobial activity ASTM E 2149-2020 Candida albicans Test Report
- [ ] ASTM E 2149-2020

GTTC -Antimicrobial activity T/GDBX 056-2022 (Level AAAAAAA) Lining Fabric Test
Report[Staphylococcus aureus, Colon bacillus, Candida albicans] 150 washes
- AAAAAAA T/GDBX 056-2022[
HE&=RIKE] 150

GTTC - GB/T 35263-2017 Textiles-Testing and evaluation for cool feeling in contact
instant Test Report
- GB/T 35263-2017

GTTC - GB/T 21655.2-2019 Textiles-Evaluation of absorption and quick-dring Test Report
- GB/T 21655.2-2019

GTTC - GB/T 5453-1997 Air permeability Test Report
- GB/T 5453-1997

GTTC - FZ/T 73024-2014 Knitted underwear with chemical fibres Test Report
- FZ/T 73024-2014
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Customer Sample Delivery

INNOTIER LIMITED
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2nd Floor, Astoria House, 62 Shaftesbury Avenue,

London, England W1D 6LT, United Kingdom
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Report No. : WP-21096414-JC-04En  Page(s) : 1/3

Test Report

The following sample(s) was/were submitted and identified on behalf of the applicant:

Sample Name: INNOTIER Champion Series woven fabric with lonic+

Sample Description: Champion Series Anti-Viral PPE material - 100X wash

Type: WNES53001

Brand: INNOTIER

Applicable: INNOTOUCH gloves, underwear, garments and accessories; AgDESMO garments and accessories
Testing information:

Date of Sample Received: 2021-09-23

Testing Period: 2021-09-26~ 2021-10-13

Test Item(s): Selected test (s) as requested by client.

Test Criterion: Please refer to next page(s).

(B g &

Test Result: Please refer to next page(s):

Complied by: \{mjj"j SlW? )

Approved by: Jj J—w

Issued Date: 2021-10-19

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai ( 200438 )
400-700-8005 www.weipugroup.com
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Report No. : WP-21096414-JC-04En  Page(s) : 2/3

Test Item(s): ~Antiviral Activity [HCoV-229E]
Test Standard and Method: ISO 18184:2019
Test Instruments: Biosafety Cabinet

Test Result(s):
Virus Types NO lg(Vagy) ( lgTCID50/m1) 1g(Vb24n) ( lgTCID50/m1) lg(Vcaan) ( lgTCID50/m1)
1 6.57 6.54 4.41
HCoV-229E
2 6.55 6.53 4.42
MDCK cells
3 6.54 6.51 4.44
Average Value of
6.55 6.53 4.42
Antiviral Activity Value 2.13
Antiviral Activity
99.26
Rate (%)
***End of the Page™***

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai ( 200438 )

400-700-8005 www.weipugroup.com
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Report No. : WP-21096414-JC-04En  Page(s) : 3/3

Sample picture(s):

***End of the Report* **

——DECLARE—

1. The report is invalid without the stamp of*Special Seal for Inspection or Testing” or without*Special Seal for the Report” or without
the signature of the compiler. and the approver.

2. No unauthorized changes, additions or deletions shall be made to the report.

3. Neither fragmented report nor its incomplete copy shall be deemed valid. The complete copy is invalid without the stamp

of*Special Sealfor Inspection or Testing” or “Special Seal for the Report”.

4. Any queries on the report shall be presented to us within 15 working days after receipt of the report.

5. The results described here in this report are based on the sample(s) tested. The data and results shown in the report without CMA

logo are not used as proof for society, only for internal uses.

6. The applicant takes full responsible for the truthfulness of the testing sample(s) and information related thereto.

7. Without the permission of the company, any party is prohibited from using the test results and the report for undue publicity.

8.  With the permission of the client, the items with * in this report is/are subcontracted from other laboratory.

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai ( 200438 )
400-700-8005 www.weipugroup.com
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FEMmAR LR A P # LR N #F Antiviral underwear

Sample Name

3 an: L) W ER R R B 2 5] INNOTIER Limited

Inspection Requestor

LS E Syl RNy

Inspection Category
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Zhongke GuochuangInspection and Certification Co., LTd
Mo &

TEST REPORT

Ne :ZKGC-CS-2024031405-2

30 1

o 2
sﬁ%ﬁ@%e LR BRI RN | Inspection
Antiviral underwear Category FHLIEE
2R EAL(N)
Subject unit /
(People)
7=t B B T |
Production/Supply | /M T IR GE FR A 7] GuangZhou JF Gloves & Garment Accessories Co.,
Unit Ltd
ZHLE b
Inspection TifF i K FH A BR /A 5] INNOTIER Limited
Requestor
PRPRTT bR FEh SR
Nominal Mark / Sample Grade /
S T iz 4]
Specification / Production Date /
e H 3] iR
Sampling Date / Sampling Address /
i ﬁé%ﬁ / Replenishment /
Sampling Base Quantity
TN FEAIRA
Sample-jerker / Sample Condition [ 25
AR FIRE )
Sample 1 Received Date 2024.02.25
Quantity
A6 78 s
ﬁi‘b, HA 2024.02.25 Environmental VPN
Inspection Date Condition e
EiliEE R TR
Sampling list K 15t H 3
ping / Inspection Items LT3
Number
FEAES L
Main Instruments
and /
Number
Rt
Inspection ISO 18184: 2019

Regulations
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Zhongke GuochuangInspection and Certification Co., LTd
T
TEST REPORT
Ne :ZKGC-CS-2024031405-2
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#
DO
=1

RI6 2518

Inspection
Conclusion

F£03H 15H

0d

ERTIGYY
Sample photos

M

ik

77 i EL48200/% /K P The product has been washed 200 times.
Remark

Tk 2 % fhe it PN

Ty A Y T
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Zhongke GuochuangInspection and Certification Co., LTd

A

i W F

TEST REPORT

Ne : ZKGC-CS-2024031405-2 30 OFH3W
I B S L i X
HHEVIRal i | SR [BORdEb
T S0 7 ] infection titer A - | iral Antiviral
Serial | Experimental | Vil logarithmic value Average vira antl‘V1‘ra pt}Vlra
number virus group (lgTCIDso /0.1m infection titer activity activity rate
3 ' (TCIDs0/0.1m3) (Mwv) (%)
gk FIME
paiit
Zél 5.20
X B
Oh |45 | 2-00 | 510 4.5%10*
paiit
Zé3 5.10
X HE
Zél 4.88
HPV-16 (1§ Xt
1 |F4IEMDCK 497 | 4.95 4.7%10* >99 >99.99
) 742
X HE
Zé3 4.99
1h %%
fﬂf 20.05
D
fﬁ? <0.05 | <0.05 12
’:;; <0.05

Sy, Hil T
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Test Report ﬁw?nmuffmﬂ%g%%

O s
Verification Website: www. gttc.net.cn ;
Verification Code: KFVU-2509-24

No:210233989 Issue Date:2021-08-11

Applicant: INNOTIER Limited
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Kingdom

Information confirmed by applicant:

WNE53001 Fabric 50cm X 50cm

Brand: INNOTIER

Colour: Gray

Fibre Content: 53%Polyamide 30%Ionic 17%Spandex

Basis of judgement:

Date Received/Date Test Started: 2021-08-02

Conclusion:

Antimicrobial activity -

Note: "M”-Meet the standard’ s requirement “F”-Fail to meet the standard s requirement
”——"-No comment

Remark:

All the tested items are tested under the standard condition (except for indication)

Copies of the report are valid only re-stamped

The experiment was carried out at No. 1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

Approved By: ﬁ‘T ‘ﬁ

uXiang Zhong Engineer
Page 1 of 2

MUHP R ) /U S DB W LR DR [ S LE D 5%’ = RV AVERCY IV EVEVAVIVIGE JUIVITe}
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TeSt Repor‘t {(Electronic version)

No:210233989

Antimicrobial activity (%) e

(ASTM E 2149-2020, Time of inhibiting bacteria: 24 hours)
Inhibition:
Candida albicans
99. 14

Page 2 of 2

End of Report

MUHP R ) /U S DB W LR DR [ S LE D 5%’ = RV AVERCY IV EVEVAVIVIGE JUIVITe}
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W, .
E Guangzhou Inspection Testing and Certification Group Co., Ltd. §\\QJ//’ 2 ;? ;{
s EIRGARREAR R TR ) e o CNAS i
— GTTC — S TESTING
220020349634 A CNAS L10314

No:240027407M0

Test Report

Verification Website: www. gttctech. com
Verification Code: DJWK-7461-44

Issue Date 2R H#H:2024-02—

Scan to download
8 T HAR
S

24

Applicant:
AL :
Address:
Hh ik

INNOTIER Limited

A RABHS A PR A A
2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Kingdom

I ffig D RIKAR B R 6295 ] 7 T A s A2 g

Information confirmed by applicant & /TINEEE:
Antiviral Underwear & F|ZE i RN 1E

Quantity (&
Fabric TEEl
Quantity %(&:

6 pieces 6%

2 pieces 23100cmX 100cm

Manufacturer A4=p=Eif7: GuangZhou JF Gloves & Garment Accessories Co., Ltd.
I T B A B 2 7

Basis of judgement ¥|E{KTE:

T/GDBX 056-2022 <Antibacterial textiles>

(HLE g7

Date Received/Date Test Started: 2024-02-04
FE b 23/ M TT 46 H I 2024-02-04

Conclusion Z5if:

The testing results .conform with the quality requirements of standard

T/GDBX 056-2022. ¥ i A It H 75 T/GDBX 056-2022F5 1 EL3K o

Antimicrobial activity (Level AAAAAAA) [Lining fabric] M
B SCRAAAMAZ, [ et

Approved By (& R) :
XA SR TAREIT
LiQin Liu Senior Engineer

BE: S MHEBXKIEIS

E3i%:020- 61994598/61994599

HRMITWE: MBI AR AR 1S
E3i%:020- 37721161/66348638

Liawm Liw

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599

Tel: +86-20- 37721161/66348638

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
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E Guangzhou Inspection Testing and Certification Group Co., Ltd. N—"% HER A
N = ERHRA LRI F (M) A ;
National Qualty Inspection and Testing Center for Txtile Garment 2nd Accessories{Guzngzhou) fﬁ{ﬂﬂ
—— GTTC —— Smememsescucy ~

o 3

N v TESTING
220020349634 A CNAS L10314

7,

Test Report =7

8 T HAR

n.!"ﬁil_.
Verification Website: www. gttctech. com : :
Verification Code: DJWK-7461-44
No:240027407M0 Issue Date Z5& HHH:2024-02-24

Note: “M”-Meet the standard’ s requirement “F’-Fail to meet the standard s requirement
"——="-No comment =
HE W FEEbREER  “F7 -ARERREEK
‘WA A E
Remark:
The decision indicators are derived from the standard required by client T/GDBX 056-2022).0ur inspection
capacity authorizpd by CMA covers the inspection items ofAT/GDBX 056-2022
IS FEFR VR T % P ESR KT/GDBX 056-2022., FR AT FROMAIN E #2AL AR 6 fE /178 55 T/GDBX 056-2022 A& 17 H o
This report replaces test report 240027407 which has become invalid automatically
AR EAE 2400274074 5, [FIHT2400274074H & 1K -
All the tested items are tested under the standard condition (except for indication)
AHR A HPORL B A U T E Y TEAR BARAERLE M4 T T CREIRD
Copies of the report are valid only re-stamped
SEME FIARE N5 S B E TR
The experiment was carried out at No. 1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

AR G I0 AT Mk g | T X PRI T 1S

Approved By (& R) :
XA SR TAREIT
LiQin Liu Senior Engineer

Liawm Liw

RE: I MHEBXHKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Guangzhou Inspection Testing and Certification Group Co., Ltd.
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Test Report

N2 s AT
SN2 =
' 1 B S=—""*% A BFR LA
TS s ?EmsuTlNG
Z, S
220020349634 N CNAS L10314

No:240027407M0

RE:NHEBXIKIEIS
F31%:020- 61994598/61994599

EBMIRE: MR IR ERITRFEE1S

E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599
Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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GTTC EREEHAFBRBIN SO0 ) S TESTING
Natona QualtyInspectian and Testing Cenerfor Leather Producs(Guangtong 2 N N
SEF L AHAR TR () 220020349634 il W CNAS L10314

Test Report
No:240027407MO

R N EBRKITIRIS

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E33%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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GTTC EREEHAFBRBIN SO0 ) S TESTING
Natona QualtyInspectian and Testing Cenerfor Leather Producs(Guangtong 2 N N
SEF L AHAR TR () 220020349634 il W CNAS L10314

Test Report
No:240027407MO

R N EBRKITIRIS

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E33%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Guangzhou Inspection Testing and Certification Group o, Ltd.
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Test Report

N N
N, L TEkT
S C s ﬁﬂsuTlNG
Z S
220020349634 %7 NS CNAS L10314

No:240027407M0

RE:NHEBXIKIEIS
F31%:020- 61994598/61994599

EBMIRE: MR IR ERITRFEE1S

E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599
Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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Test Report
No:240027407MO

R N EBRKITIRIS

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E33%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Test Report
No:240027407MO

R N EBRKITIRIS

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E33%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Test Report
No:240027407MO

R N EBRKITIRIS

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E33%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Test Report

No: 240027407M0
Antimicrobial activity (Level AAAAAAA) [Lining fabric] PLEEHRXIRAAAAAAAZE [JERSARAR}]

Test method PRI
GB/T 20944. 3-2008

Shake flask method #E¥% 2=
Sterilization of samples: Sterilized in autoclave ¥ KB AVE: SEAKKE
Contact time: 18h #f 55 MR IEflEFEM 7. 18h

Control fabric: 100% cotton fabric XfHEFE: 100%4fHE 4G

Washing by household double-barrel washing machine, 150 washings ZHXUREEARNLBEETTE, Biigk150
/N

Concentration of bacterium HIRIKE :

Staphylococcus aureus ATCC 6538 4EE (a4 BRE ATCC 6538: 8.2X 10% CFU/mL
Colon bacillus 8099 KgAFHE 8099: 3.3X 105 CFU/mL

Candida albicans ATCC 10231 HE&EREE ATCC 10231: 8. 1X 105 CFU/mL

RE:MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Guangzhou Inspection Testing and Certification Group Co., Ltd.
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ngahou

Test Report

EA

220020349634

W, P LS
SN—" [E[ RN
iRk CNAS b
N TESTING

KA CNAS L10314

No: 240027407MO

Test result ISR

Number of bacteria %%k
(CFU/mL)
Treated
Control fabric test oy .
Test bactoria o B R Speciifen Growth | Inhibition Reqplrement
P A prgtpe | velue FI o B PR ER
‘ WKAHF (%) (%)
At 70h” After 718h” | After ”18h”
contact time | contact time | contact time
Oh%fiht Ay | £43718hJ5 321805
Staphylococcus
aureus 2.1X10% 2.7X108 2.4X 105 2.1 91 =85
S A A BRI
COI%;;E_IUS 2.2%10% | 8.3%x108 | 1.7x108 2.6 80 =170
Candida
albicans 2.0X 104 6.1X10° 14X 10° 1.5 77 =70
SRR N
The evaluation of
antimicrobial activity =7
U R VPN
Basis of judgement
W T/GDBX 056-2022
U IRIE ;
Conclusion
s Pass fF&
Remark 7
#E

B NHEBRKITEIS

F31%:020- 61994598/61994599

HEBLRE: [N HIEEB R I TR RS
F31%:020- 37721161/66348638

— &M EELH (End

Page 11 of 11

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.

Tel: +86-20- 37721161/66348638
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6. & PRSI R
TRPIRMEMEER (BEEREE, RAF/ LA ILELMEN .
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.



1A

— GTTC — T Sl o
220020349634 '//,,,m\“\\\\ CNAS L10314

[ SIS TBAEEI R R A E] S, y N

Guangzhou Inspection Testing and Certification Group Co., Ltd. < %// 2 R
M = ,, e Pl 10k
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Test Report

Verification Website: www. gttctech. com
Verification Code: GQPS-8227-04

No:240044713 Issue Date Z5& HHH:2024-03-11
Applicant: INNOTIER Limited
ZHERAL: FHERBHCHE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Scan to (iownload

8 T HAR

Information confirmed by applicant & /TINEEE:

INNOTIER Hffi#% R Hit B Jo IR N 4 625, JEAG TR} 100cm X 100cm
Brand TFEtr: WHEKR

Manufacturer A/ 8A7: J7 N TSR A BR 2 7]

Basis of judgement ¥|E{KTE:

GE(T,§5263_2017 ‘<Textiles——Testing and evaluation for cool feeling in contact instant> {(ZFiZ35h f2=fit
W ) T P R PR DU A PFA )

Date Received/Date Test Started: 2024-03-06
FE 5 23/ DA 46 H 3 2024-03-06

Conclusion Z5it:

Coefficient of cool feeling in contact[Lining shell fabric] M
P Ayt iR S 0 LR A R A R
Note: “M”-Meet the standard s requirement < ”F”-Fail to meet the standard’ s requirement
N "——"-No comment ) Q )
HE: W FEEbREER  “EY AR EE K
“r U E A
Remark:
All the tested‘items are testgd‘undgr the standayd Eondi@jon (except for indication)
AFRAE HPORL B A U T E YIAE AR BARERLE A 4 T T CREIRSN o
Copies of the report are Valid‘only Ee*stamped
SEME FI AR T s e B E TR
The experiment was carriedout at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

A RS0 AT by | M T B X PRI LS

Approved By (& R) :

\ Ywan Liun

B T2

Yuan Liu Engineer
B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Test Report
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Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E33%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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No:240044713

RE:NHEBXIKIEIS
F31%:020- 61994598/61994599

EBMIRE: MR IR ERITRFEE1S

E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599
Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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Test Report

No:240044713

Coefficient of cool feeling in contact(J/ (cm? ¢ s) )[Lining shell fabric] M
BamBR AR (J/ (ecn? «s) ) [JEATERA R

(GB/T 35263-2017, Table material #FEEHMFi:Polystyrene foam K ZIFHIEIR, Instrument
type X285 :Roaches Q-Max, Test condition &3 %&M::20. 1°C, 65. 2%, Hot plate
temperature ?M‘ﬁ/m}# 35.0°C, Cold plate temperature /é\i‘ﬁ{m}# 20.0°C)

Requirement 3R

1# 0. 287
28 0.290
3# 0. 285
44 0.279
b# 0.284
Average “F¥{E 0.28 =0. 15
(GB/T 35263-2017)

— &R EL R (End
RE: I MHEBXHKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELR=E: N H SR ERETRAR1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.
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i
Verification Website: www. gttctech. com oy,
Verification Code: XSXM-3721-14
No:240044714 Issue Date 25k H#H:2024-03-12

Applicant: INNOTIER Limited
ZHERAL: R RBHETA R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B B iy b R IR AR AT 6 255 Bl T FE R B A2 JE

Information confirmed by applicant & /TINEEE:

INNOTIER Hffi#% R Hit B Jo IR N 4 625, JEAG TR} 100cm X 100cm
Brand TFEtr: WHEKR

Manufacturer A/ 8A7: J7 N TSR A BR 2 7]

Basis of judgement ¥|E{KTE:

GB/T 21655.2-2019 <T§xtiles—jEva1uation of absorption and quick—dring——Part 2:Method for moisture
management tests> (gl W TYERIVEE 2 ne shlSak 1R

Date Received/Date Test Started: 2024-03-06
FE 5 23/ DA 46 H 3 2024-03-06

Conclusion Z5it:

Absorption and sweat releasing property beforé washing[Lining M
shell fabric]
BE R HET DA Rk A ]
Note: "M”-Meet the standard s requirement “F’-Fail to meet the standard’ s requirement
’s "——"—No comment ) - )
HE: W FEEbREER P ARG R K
‘7 AR
Remark:
All the tested‘items are testgd‘undpr the standayd Eondi@jon (except for indication)
AFRAE HPORL B A U T E YITE AR BARAERLE I 4 T T CREIRN
Copies of the report are valid only Ee*stamped
SEME. FIAR A N 55 S B = TR
The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

AR AL I6 AT bk | T R R X PR TS

Approved By (% %) : wnine i
A TR E

HongMin Lai Engineer

RE: I MHEBXHKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E33%:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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RE:NHEBXIKIEIS
F31%:020- 61994598/61994599

EBMIRE: MR IR ERITRFEE1S

E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599
Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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Test Report

No:240044714

Absorption and sweat releasing property before washing[Lining shell
fabric]

VR0 BB HEE M DA TR k]
(GB/T 21655.2-2019)

=

Requirement 3R

Wetting time VRIBRTIE]: Wetting time JZVEI[A]:

Penetration face }BiEMH]

3.5s <20.0s

4 Grade %% =3 Grade %

Absorption rate WR/KIHZ: Absorption rate WR7Ki#Z:s

Penetration face }BiEMH]

58. 1%/s =30. 1%/s

4 Grade %% =3 Grade &%

One—way transport capability BAR{&iEFE%: One—way transport capability
PR AL AR

101.5 =100. 1

3 Grade %% =3 Grade &%

(GB/T 21655.2-2019)

— &M EEL K (End

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELR=E: N H SR ERETRAR1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.
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Test Report

Verification Website: www. gttctech. com
Verification Code: HKHF-5174-54

No:240044712 Issue Date Z5& HHH:2024-03-11
Applicant: INNOTIER Limited
ZHERAL: FHERBHCHE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Scan to download

EE%TEH&L

Information confirmed by applicant & /TINEEE:

INNOTIER Hffi#% R Hit B Jo IR N 4 62%, JERAYMR} 100cm X 100cm
Brand TFEtr: WHEKR

Manufacturer A/ 8A7: J7 N TSR A BR 2 7]

Basis of judgement ¥|E{KTE:

Date Received/Date Test Started: 2024-03-06
FE b 2 281/ H 3. 2024-03-06

Conclusion £51%:

Air permeability[Lining shell fabric] —
2 DR R AR k]
Note: "M”-Meet the standard’ s requirement “F”-Fail to meet the standard’ s requirement
. "——"—No comment ) Y )
HE: W FEEbREER P AR S TMEEEK
“—7 kI H A K E

Remark:

All the tested items are tested under the standard condition (except for indication).

AFR A HPORL B A TN T E Y TEAE RIARE R B A 454 T T CRERIRSD

Copies of the report are valid only re—stamped.

SEME FI AR N 35k S B TR

The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

A G I6 RS Ml | M R X T 1S

Approved By (% %) : wnine i
A TR E

HongMin Lai Engineer

RE: I MHEBXHKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599
Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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Test Report

No:240044712

Air permeability(mm/s) [Lining shell fabricl -—
ES M (mn/s) [JEA R
(GB/T 5453-1997, Pressure drop JEP%: 100Pa, Test area RIGIFH: 20cm? , Face up

1ETH R F)
216 (CV 5 RE: 9.2%)

— &M EEL K (End

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELR=E: N H SR ERETRAR1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.
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Verification Website: www. gttctech. com
Verification Code: YHJF-1096-04

]
No: 240036060 Issue Date 25 & HHH:2024-02-23
Applicapt: INNOTIER Limited
ZHERAL: FHERBHCHE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy fk: Kingdom /
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Information confirmed by applicant & /TINEEE:

Antiviral Underwear % F|2ER}H7 515 A Ok ¥

Quantity #{&: 6 pieces 6%%

Fabric TEEl

Quantity #(&E: 2 pieces 2¥100cmX 100cm

Manufacturer A4=p=Eif7: GuangZhou JF Gloves & Garment Accessories Co., Ltd.
I TR A PR A

Basis of judgement ¥|E{KTE:

FZ/T 73024-2014 <Knitted underwear with chemical fibres> (fLZF4FZANAKY , GB 18401-2010 <National
general safety technical code for textile products> | ([EZKYiZRr hIEARLEFHAMIEY . GB/T 29862-2013
(Textiles—Identification of fiber content> (ZiZifh T4 =MIFRIRY , T/GDBX 056-2022
{Antibacterial textiles> <{(FLHYIL W)

Date Received/Date Test Started: 2024-02-04
FE 5 23/ DA 46 H 3 2024-02504

Conclusion Z5if:

The testing results conform with the quality requirements for qualified
product of standard FZ/T 73024-2014. i
FER TSI H 75 &4 FZ/T 73024-20 1458 AE A # B3R

Dimensional stability to washing[Finished product: light yellow M
underwear ]

PRE T B AR TR it T 34 €4 1A A ]

Approved By (& R) :
XA SR TAREIT
LiQin Liu Senior Engineer

Ligwm Lin

RE: I MHEBXHKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Verification Website: www. gttctech. com
(L
No:240036060 Issue Date %k HI:2024-02-23
Pilling[Light yellow underwear shell fabric] M
FECBR [ 2 €8 N A TH LA R

Fibre composition[Light yellow underwear lining fabric] -
ST B LR PR RY
Fibre composition[Light yellow underwear shell fabric] -

oh o B [P N R TR AR

pH value[Light yellow underwear lining fabric] M
pHAE [7R 3 L N SRS A k]
pH value[Light yellow underwear shell fabric] M
pHAE (7% 3 2 P A T kLA k]

Formaldehyde content[Finished product: light yellow undefwear M
including print]

FH o [l VR 2 L P A 2 EDAE A
Determination of odours[Finished product: light yellow M
underwear ]

Sk [ it v 2 €8 P
Colour fastness to washing with soap or soap and sodal[Finished M
product: pink underwear shell]

T £ 35t €8 2 B LS it A €20 P 4 TR A
Colour fastness to perspiration[Finished product: pink M
underwear shell]

M43 € 2 B s it A €80 P 4 TR ARk
Colou§ fastness to water[Finished product: pink underwear M
shell

i 7K €8 2 5 [ et A7 €24 LA T R
Colou§ fastness to/dry rubbingl[Finished product: pink underwear M
shell

i PR 4% €, 2 P Lo it K £ A4 T
Colou§ fastness to wet rubbing[Finished product: pink underwear M
shell

T 3 P 5 € 2 P8 Ll Ay €5 P AP T

Approved By (& R) :
XA SR TAREIT
LiQin Liu Senior Engineer

Ligwm Lin

RE: I MHEBXHKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Issue Date &k H#H:2024-02-23

Colour fastness to washing with soap or soap and soda[Finished M
product: purple underwear shell]

Tt S EE0 2 B [l i 256 G P A T

Colour fastness to perspiration[Finished product: purple M

underwear shell]

Mt 5T 2 B2 [l it 256 G P A T

Colour fastness to water[Finished product: purple underwear M

shell]

it 7K 2 58 LRt it A 48 €8 A W T A

Colour fastness to dry rubbing[Finished product: purple M

underwear shell]

Tt 5 0 22 R LRl it R 5 €8 A W TR

Colour fastness to wet rubbing[Finished product: purple M

underwear shell]

T 360 P 5 € 2 8 LSt it A 4R €80 A W TR

Colour fastness to washing with soap or soap and soda[Finished

=

product: green underwear shell]
T £ 350 € 2 B s it 3 €80 P 8 TR A

Colour fastness to perspiration[Finished product: green M

underwear shell]

R TI5T € 2 B2 [l it ¢ € Y 4 T ]

Colour fastness to water[Finishéd product: green underwear M

shell]

T 74 £ 2 B2 [t 5t PN AR TR

Colour fastness to dry rubbinglFinished product: green M

underwear shell]

Tt PB4 £ 4 P8 [l e £ Y R TR

Colour fastness to wet rubbing[Finished product: green M

underwear shell]

T 34 R 42 € R B [l it ¢ E5 A 4P TR
Colour fastness to washing with soap or soap and soda[Finished M
product: light yellow underwear shell]

T F2 3 € 22 B2 [l it 35 3 € Y A T R

Approved By (& R) :
XA SR TAREIT
LiQin Liu Senior Engineer
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No:240036060 Issue Date %K HH#1:2024-02-23

Colour fastness to perspiration[Finished product: light yellow M
underwear shell]

i -5 22 B [t it 7 75 €00 PN 40 T )
Colour fastness to water[Finished product: light yellow M
underwear shell]

T 7K € 2 [ i e % € P R TR R
Colour fastness to dry rubbing[Finished product: light yellow M
underwear shell]

T = B % € 2 5 [ i e € P TR R
Colour fastness to wet rubbing[Finished product: light yellow M
underwear shell]

T 34 R 4% € 2 i [ RS it 95 B €8 P P T
Colour fastness to washing with soap or soap and soda[Finished
product: fleshcolor underwear shell]

T 2 351 € 2 B s it PR €2 P 4 TR A
Colour fastness to perspiration[Finished product: fleshcolor M
underwear shell]

T 457 € 2 B s it PR €8 P 4 TR A
Colou§ fastness to water[Finished product: fleshcolor underwear M
shell

it 7K €2 P2 [ it A €0 A R TR

Colour fastness to dry rubbing[Finishéd product: fleshcolor M
underwear shell]

Tt PB4 €00 4 P2 LSt it PA) £ P9 AP T R

Colour fastness to wet rubbinglFinished product: fleshcolor M
underwear shell]

T 96 JBE 8 €, 2 [ s PR € PR TR

Appearance quality[l piece: light yellow underwear] -
AT B (1 5% 3P N 4

Banned azo ¢olourants[Light yellow underwear lining fabric] M

] O AR B 75 B ek [ 3 O I A IR A AT R

Scan to (iownload

8 T HAR

=
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Verification Code: YHJF-1096-04
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Banned azo colourants[Finished product: light yellow underwear M
shell including print]
AJ o R B0 75 A B e el Ll ot 75 95 €00 PN A0 T ) 2 B AR5 A7
Note: "M”-Meet the standard’ s requirement “F”-Fail to meet the standard’ s requirement
. "——"-No comment ) o )
HE: W FEEbREER  “F7 AR ERREESK
“—7 eI H A A E
Remark:

Qualified product (FfEIZERMHEIT)

All the tested items are tested under the standard condition (except for indication).

AFRAE HPOR B A U T E Y TEAR RARAE R I 4 T T CRERID .

Copies of the report are valid only re-stamped.

SEME FIARE N5 RS B E TR

The experiment was carried out at No. 1, Zhujiang Road, Panyu District, /Guangzhou, Guangdong, P.R.China.

AR AGLI0 AU Mk | T X PRI 1S

Approved By (%K) : T u
Awm Lk
XIHEE 2 TR L'
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No:240036060

Dimensional stability to washing (%) [Finished product: light yellow M
un@erwear] i

IKEE R T2 E (%) [ B A ]

(GB/T 8629-2001, Type A washing machine AU ML, Procedure F&F:Simulated hand
washing 1f F¥%, Line dry &#ElEF)

Length El[n] +0.
Width [ -1.

Requirement ZE3R

Length Ela =-7.0

Width f#[n] No requirement for elastic
products 317 i ANH %

(FZ/T 73024-2014)

Remarkj¥: (-)means shrinkage and (+)means extension — FiUN4E + FTof

Pilling(Grade) [Light yellow underwear shell fabric] M
RER () [HRFE G WA R ]

(GB/T 4802. 1-2008, Circular locus method [RA#hiZF{%E, Pilling #28k:600 cyeles 600X,
Pressure [&77:780 cN)

[e>INe)

Requirement R
4-5 =2-3
(FZ/T 73024-2014)
Fibre composition(%) [Light yellow underwear lining fabric] -

SR () RECHEREMR]

(FZ/T 01057.1-2007, FZ/T 01057.2-2007, FZ/T 01057. 32007, FZ/T 01057.4-2007
GB/T 38015-2019)

(Integrate with conventional moisture regain &5& A5 FIEIRE &)
Polyamide #3%45 52.2
Polyester ZEEE4T4E 28.9
Elastane S % 18.9

Fibre composition(%) [Light yellow underwear shell fabric] -—

Lo B (o) [RE G BT R AR

(FZ/T 01057.1-2007, FZ/T 01057.2=2007, FZ/T 01057. 3-2007, FZ/T 01057. 4-2007
GB/T 38015-2019)

(Integrate with conventional moisture regain 45& AT RIEIRE &)

Polyamide #345 81.1

Elastane S % 18.9

pH va}ue[Light yellow underwear lining fabric] M
pH1E [¥R 35 & AR & A B ]

(GB/T 75732009, 0. lmol/L. KC1 extracting solution 0. lmol/L KC1i&WA<H)
Requirement ZE3R

6.3 4.0~7.5 Class A A&
(GB 18401-2010)
pH va}ue[Light yellow underwear shell fabric] M
pHAE (38 3% 2 P A T R A ]

(GB/T 7573-2009, 0. Imo1/L KC1 extracting solution 0. Imol/L KC1IAWRZEEN)
Requirement 3R
6.8 4.0~7.5 Class A A
(GB 18401-2010)

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599
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E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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No:240036060

Formaldehyde content (mg/kg) [Finished product:

including print]

=

light yellow underwear

RS E (ng/ke) MR WAES EIAEER AL ]
(GB/T 2912. 1-2009, Water extraction method 7KAEENVE)

ND
(Detection limit A& HIPR :20) B
“ND” means less than the detection limit. ZEFE AT RETEMRTHE LR,

Remarkyd::

Requirement ZE3R
<20 Class A AZS
(GB 18401-2010)

Determination of odours[Finished product:

R BIRE A NE]
(GB 18401-2010 6.7)

No abnormal odour JCH:BE

light yellow underwear] M

Requirement ZE3R
No abnormal odour <G Bk
(GB 18401-2010)

Colour fastness to washing with soap or soap and soda(Grade) [Finished M
product: pink underwear shell]

m%ﬁéEEXXHmm%éWﬁﬁﬂ]
(GB/T 3921-2008, A (1), 40°C)

Colour change 7Z&ff
Colour staining ¥5ff
- Acetate FEaR

— Cotton

- Polyamide %%

- Polyester ¥%>

- Acrylic JE#

- Wool

Requirement ZE3R
4 =3
=3
(FZ/T 73024-2014)

4 5

Colour fastness to perspiration(Grade) [Finished product: pink underwear M

shell]

ﬂﬂﬁﬁé?ﬁﬁ(ﬁ) L RS ot 5 P T

(GB/T 3922-2013)

Colour change 7Z&ff
Colour staining y5fh
- Acetate  [E&T

— Cotton it

- Polyamide- 474

- Polyester #%4

- Acrylic JE#

- Wool

Alkaline i

S

Requirement 3R
=3-4

=3-4

(GB 18401-2010)

@}
.
o,

B b s SRR ST

O1 o1 010101 O

4 5

Colour fastness to water(Grade) [Finished product: pink underwear shell] M

i 7K € 2 BE () DRt b € P A T ]

(GB/T 5713-2013)

Colour change 7Z&ff
Colour stainlng Maya)
- Acetate FEaR

— Cotton ﬂ%

- Polyamide %4

- Polyester ¥%

- Acrylic JE#

- Wool

Requirement ZE3R
=3-4

=3-4

(GB 18401-2010)

BE: S MHEBXKIEIS

E3i%:020- 61994598/61994599

HRMITWE: MBI AR AR 1S
E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
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No:240036060

Colour fastness to dry rubbing(Grade) [Finished product: pink underwear M
shell]
m?@§é$§iﬁﬂmm%éWﬁﬁﬂ]

(GB/T 3920-2008)
Requirement 3R

4-5 =4
(GB 18401-2010)
Colour fastness to wet rubbing(Grade) [Finished product: pink underwear M

shell]
mﬂ@§é$§iﬁﬂmm%éWﬁﬁﬂ]

(GB/T 3920-2008)
Requirement ZE3R

4-5 =2-3
(FZ/T 73024-2014)
Colour fastness to washing with soap or soap and soda(Grade) [Finished M

product: purple underwear shell]

T 2 5 2 (%) [ i 2K K 5 P A T ]

(GB/T 3921-2008, A (1), 40°C)

Requirement ZE3R
Colour change 7Z&ff 4 =3
Colour stainlng Mag) =3
— Acetate itk - 4-5 (FZ/T 73024-2014)
- Cotton ﬂ% 4-5
- Polyamide %4 4-5
- Polyester ¥&%> 4-5
- Acrylic JE# 4-5

- Wool ESEE 4-5

Colour fastness to perspiration(Grade) [Finished product: purple underwear M

shell]
T VF 0 522 B (20) [ 8 50k A
(GB/T 3922-2013)

Acid JiR Alkaline i Requirement 3K

Colour change Z&ff 4 4 =3-4

Colour staining Jifa >3-4

— Acetate EEaR 4-5 4-5 (GB 18401-2010)
— Cotton 4-5 4-5

- Polyamide 484> 4-5 4-5

- Polyester ¥%4 4-5 4-5

- Acrylic JE# 4-5 4-5

- Wool 4-5 4-5

Colour fastness to water(Grade) [Finished product: purple underwear shell] M

i 7K € 2 BE () DA 2K 4 8 A A T ) ]

(GB/T 5713-2013)
Requirement ZE3R
>3-4
>3-4
(GB 18401-2010)

Colour change Z&ff 4

Colour staining ¥5ff

- Acetate  [E&4F 4

- Cotton yici 4

- Polyamide %% 4-
4
4
4

- Polyester ¥%4
- Acrylic JE#

- Wool *E

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
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No:240036060

Colouﬁ fastness to dry rubbing(Grade) [Finished product: purple underwear M
shell
i T B £, 2 B (%) [ 2K K . P A T Rt ]

(GB/T 3920-2008)
Requirement 3R
4-5 =4
(GB 18401-2010)

Colouﬁ fastness to wet rubbing(Grade) [Finished product: purple underwear M
shell
T 36 B £ 2 B (%) [ AR K e P A T Rt ]

(GB/T 3920-2008)
Requirement ZE3R

4-5 =2
(FZ/T 73024-2014)
Colour fastness to washing with soap or soap and soda(Grade) [Finished M

product: green underwear shell]

i 2 5 2 (%) [ i % 62 A A T )

(GB/T 3921-2008, A(1), 40°C)

Requirement ZE3R
Colour change 7Z&ff 4 =3
Colour staining Jia =3
— Acetate EEaR (FZ/T 73024-2014)
- Cotton i
- Polyamide %%
- Polyester ¥&%>
- Acrylic JE#

- Wool ESEE 4-

s s s
O1 o1 01 O1 01

Colour fastness to perspiration(Grade) [Finished product: green underwear M

shell]
T V98 5,72 B (28) [ 5 5 P T R
(GB/T 3922-2013)

Acid JiR Alkaline i Requirement 3K
Colour change Z&ff 4 4 =3-4
Colour staining Jifa >3-4
- Acetate EE5E 4-5 4-5 (GB 18401-2010)
— Cotton 4-5 4-5
- Polyamide 484> 4-5 4-5
- Polyester ¥%4 4-5 4-5
- Acrylic JE# 4-5 4-5
- Wool 4-5 4-
Colour fastness to water (Grade) [Finished product: green underwear shell] M

i 7K € 2 BE () DR 4% 5 P AR T ]

(GB/T 5713-2013)
Requirement ZE3R
>3-4
>3-4
(GB 18401-2010)

Colour change Z&ff 4

Colour staining ¥5ff

- Acetate  [E&4F 4

- Cotton yici 4

- Polyamide %% 4-
4
4
4

- Polyester ¥%4
- Acrylic JE#

- Wool *E

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
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No:240036060

Colour fastness to dry rubbing(Grade) [Finished product: green underwear M
shell]
m?@§é$§iﬁﬂmm%éWﬁﬁﬂ]

(GB/T 3920-2008)
Requirement 3R

4-5 =4
(GB 18401-2010)
Colour fastness to wet rubbing(Grade) [Finished product: green underwear M

hell]
SR A () LR T A

(GB/T 3920-2008)
Requirement ZE3R

4-5 =2-3
(FZ/T 73024-2014)
Colour fastness to washing with soap or soap and soda(Grade) [Finished M

product: light yellow underwear shell]
T 2 2R BE () [ R AW R
(GB/T 3921-2008, A(1), 40°C)

Requirement ZE3R
Colour change 7Z&ff 4 =3
Colour stainlng Mag) =3
— Acetate EEaR 4-5 (FZ/T 73024-2014)
- Cotton ﬂ% 4-5
- Polyamide %4 4-5
- Polyester ¥&%> 4-5
- Acrylic JE# 4-5

- Wool ESEE 4-5

Colour fastness to perspiration(Grade) [Finished product: light yellow M
underwear shell

mﬁﬁé$§x&ﬂmm&ﬁémﬁﬁﬂ]
(GB/T 3922-2013)

cid R Alkaline i Requirement 3K
Colour change ZAFfh >3-4
Colour staining Jifa >3-4

A
4
— Acetate EEaR 4 (GB 18401-2010)
- Cotton Iia 4-
- Polyamide 484 4
- Polyester ¥%4 4
- Acrylic JE# 4-
- Wool *+ 4-5 4 5

Colour fastness to water(Grade) [Finished product: light yellow underwear M

shell]
i KR E (%) [RABREENERR]
(GB/T 5713-2013)
Requirement ZE3R
>3-4
>3-4
(GB 18401-2(Q4¢

Colour change 7Z&ff 4

Colour staining ¥5fh

- Acetate  [E&4F 4

- Cotton yici 4

- Polyamide %% 4-
4
4
4

- Polyester ¥%
- Acrylic JE#

- Wool *E
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Test Report

No:240036060

=

Colour fastness to dry rubbing(Grade) [Finished product: light yellow
underwear shell]

m?@ﬁéiﬁiﬁﬂmm&ﬁéWﬁﬁﬂ]

(GB/T 3920-2008)
Requirement 3R

4-5 =4
(GB 18401-2010)
Colour fastness to wet rubbing(Grade) [Finished product: light yellow M

underwear shell]

mﬂgﬁéiﬁiﬁﬂmm&ﬁéWﬁﬁﬂ]

(GB/T 3920-2008)
Requirement ZE3R

4-5 =2-3
(FZ/T 73024-2014)
Colour fastness to washing with soap or soap and soda(Grade) [Finished M

product: fleshcolor underwear shell]

T 2 5 2 B (%) [ i PAY 2 A A T )

(GB/T 3921-2008, A(1), 40°C)
Requirement ZE3R

Colour change 7Z&ff 4 =3

Colour stainlng Mag) =3

— Acetate EEaR 4-5 (FZ/T 73024-2014)
- Cotton ﬂ% 4-5

- Polyamide %4 4-5

- Polyester &4 4-5

- Acrylic %4 4-5

- Wool *E 4-5

Colour fastness to perspiration(Grade) [Finished product: fleshcolor M
underwear shell]

T ¥ 35 € 2 (J’z) [k 5 PAT 2 PR T ]

(GB/T 3922-2013)

Acid JiR Alkaline i Requirement 3K
Colour change Z&ff 4 4 =3-4
Colour staining Jifa >3-4
- Acetate EE5E 4-5 4-5 (GB 18401-2010)
- Cotton Iia 4-5 4-5
- Polyamide 484> 4-5 4-5
- Polyester ¥%4 4-5 4-5
- Acrylic JE# 4-5 4-5
- Wool *+ 4-5 4-5
Colour fastness to water (Grade) [Finished product: fleshcolor underwear M

shell]
g 7K 2R B (%) DRk i A A T B
(GB/T 5713-2013)
Requirement ZE3R
>3-4
>3-4
(GB 18401-2(Q4¢

Colour change 7Z&ff 4

Colour staining ¥5fh

- Acetate  [E&4F 4

- Cotton yici 4

- Polyamide %% 4-
4
4
4

- Polyester ¥%
- Acrylic JE#

- Wool *E

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
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TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
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Test Report

No:240036060

=

Colour fastness to dry rubbing(Grade) [Finished product: fleshcolor
underwear shell]

i = B € 2 B () Rt P PO AR T ]

(GB/T 3920-2008)
Requirement 3R

4-5 =4
(GB 18401-2010)
Colour fastness to wet rubbing(Grade) [Finished product: fleshcolor M

underwear shell]

i 36 € 2 B () LRt P 5 P AR T ]

(GB/T 3920-2008)
Requirement ZE3R
4-5 =2
(FZ/T 73024-2014)

Appearance quality[l piece: light yellow underwear]

SRR B (15 G W]

(GB/T 8878-2014 5.2)
Requirement Z K

Pass (dimension is not tested) According to the clagsg 4.4 of the
FFEER A ARSI product standard #ZAriEd. 455 2K

(FZ/T 13024-2014)

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
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No: 240036060

Banned azo colourants[Light yellow underwear lining fabric] W 4EZEUE S & EIK [RE AN ERALAR]

Test method:

W7 % GB/T 17592-2011 General pretreatment 7 #iATACIE 7L

, CAS No Regﬁui‘rrement M
Forbidden amine B 05 A e 4 R ) D PRk o IR I 45
& SEi TR
(mg/kg) (mg/kg)
4-Aminobiphenyl 4-SFE AR 92-67-1 <20 ND
Benzidine TN 92-87-5 <20 ND
4-Chloro-o-toluidine 45080 2R 95-69-2 <20 ND
2-Naphthylamine 2-2E % 91-59-8 <20 ND
o-Aminoazotoluene SRR FEAH R IR 97-56-3 <20 ND
5-Nitro—o—toluidine 5 i — 418 FH 2 i 99-55-8 <20 ND
4-Chloroaniline X SR 106-47-8 <20 ND
2, 4-Diaminoanisole 2, 4- S AR R 615-05—4 <20 ND
4,4’ -Diaminodiphenylmethane 4,47 - IEH R 101-77-9 <20 ND
3,3’ -Dichlorobenzidine 3,37 U 91-94-1 <20 ND
3,3’ -Dimethoxybenzidine 3,37 - F AR 119-90-4 <20 ND
3,3’ -Dimethylbenzidine 3,37 IR 119-93-7 <20 ND
3,3” -Dimethyl-4,4” -diaminodiphenylmethane 3,30 -~ -4 4 ~THEEC R 838-88-0 <20 ND
p-Cresidine 2~ A -5 F LR i 120-71-8 <20 ND
4,4 -Methylene-bis-(2-chloroaniline) 4, 42 - B - - ) 101-14-4 <20 ND
4,4’ -Oxydianiline 4,47 - Rk 101-80-4 <20 ND
4,4’ -Thiodianiline 4,4 - B IR 139-65-1 <20 ND
o-Toluidine A0 2R 95-53-4 <20 ND
2, 4-Toluylendiamine 2, 4- AR 95-80-7 <20 ND
2,4, 5-Trimethylaniline 2, 4, 5- = FH RN 137-17-7 <20 ND
0-Anisidine AR L R 90-04-0 <20 ND
2, 4-Xylidine 2, 4- WKL 95-68-1 <20 ND
2, 6-Xylidine 2, 6- R % 87-62-7 <20 ND
4-Aminoazobenzene 4-FF R %R 60-09-3 <20 ND

“ND” means less than the detection limit of bmg/kg %R AR HE RS EM T IR 5mg/kg

Rating according to GB 18401-2010. %I HI%MEGB 18401-20104% I 5E .

Overall rating ZASTHH|E Pass &
B HHEBXKIKIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599
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Test Report

No: 240036060

Banned azo colourants[Finished product: light yellow underwear shell including print]

T FRBUE I B RSk LR R B 6 PO AR TR & BB AR s ]

Test method:
W7 % GB/T 17592-2011 General pretreatment & FHHTALFE 71

, CAS No Regﬁui‘rrement M
Forbidden amine B 05 A e 4 R Ty 4 PRk o IR I 45
& SEi TR
(mg/kg) (mg/kg)
4-Aminobiphenyl 4-SFE AR 92-67-1 <20 ND
Benzidine TN 92-87-5 <20 ND
4-Chloro-o-toluidine 45080 2R 95-69-2 <20 ND
2-Naphthylamine 2-2E % 91-59-8 <20 ND
o-Aminoazotoluene SRR FEAH R IR 97-56-3 <20 ND
5-Nitro—o—toluidine 5 40 T R i 99-55-8 <20 ND
4-Chloroaniline X AR 106-47-8 <20 ND
2, 4-Diaminoanisole 2, 4~ BRI gk 615-05-4 <20 ND
4,4’ -Diaminodiphenylmethane 4,47 - IEH R 101-77-9 <20 ND
3,3” -Dichlorobenzidine 3,37 U 91-94-1 <20 ND
3,3” -Dimethoxybenzidine 3,37 - F AR 119-90-4 <20 ND
3,3’ -Dimethylbenzidine 3,37 IR 119-93-7 <20 ND
3,3” -Dimethyl-4,4” -diaminodiphenylmethane 3,30 -~ -4 4 ~THEEC R 838-88-0 <20 ND
p-Cresidine 2~ A -5 F LR i 120-71-8 <20 ND
4,4 -Methylene-bis-(2-chloroaniline) 4, 42 - B - - ) 101-14-4 <20 ND
4,4” -Oxydianiline 4,47 - Rk 101-80-4 <20 ND
4,4’ -Thiodianiline 4,4 - B IR 139-65-1 <20 ND
o-Toluidine A0 2R 95-53-4 <20 ND
2, 4-Toluylendiamine 2, 4- AR 95-80-7 <20 ND
2,4, 5-Trimethylaniline 2, 4, 5- = FH RN 137-17-7 <20 ND
0-Anisidine A1 A 2 Tk 90-04-0 <20 ND
2,4-Xylidine 2, 4= R RE 95-68-1 <20 ND
2, 6-Xylidine 2, 6- R % 87-62-7 <20 ND
4-Aminoazobenzene A-FRAB %R 60-09-3 <20 ND

“ND” means less than the detection limit of bmg/kg %R AR HE RS EM T IR 5mg/kg

Rating according to GB 18401-2010. %I HI%MEGB 18401-20104% I 5E .

Overall rating ZASTHH|E Pass &

— XK ES K (End
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.





